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é;{%’ Regulation & Laws

1. Turkey - Approves
Communique on Safety

The Ministry of Customs and Trade of Turkey has published Communique on Safety Compliance of Certain Consumer
Products in the Official Gazette No. 29701.
Compliance of Certain

compliance of Fert TEEERBEER 29701 SBRAR L &M T X T RLHBRORSHAENARE.

Internal blinds
(2016.5.3) Similar to the Communique proposed earlier this year, the approved regulation has the following highlights: NENEHE

Product =& Standard trfE Effective date £ HER

TS EN 13120 Internal blinds -
Performance requirements including safety
) . RENEME -MHREEREERSEK

» S5SFREFHRRERNRER |, XMHERHTEEIN THER
TEHE- R TRYHER

TS EN 13138-2 Buoyant aids for swimming

L2 FEERNNR 1. The essential requirements for the listed consumer products shall be based on European Standards, and enforced in instruction - Part 2: Safety requirements and test
(2016.5.3) ) h methodsfor buoyant aids to be held
.- WO phases: . WK I IR S -
SWF FFHERNEARERIIZARER RS , FFEOT MRS : Swf‘m“fnyif‘gtif"s‘:jufggon B FRFHRISENRSERMRARSE
g . 1) , 2017
A R R TS EN 13138-3 Buoyant aids for swimming S i
= N . f_ instruction - Part 3: Safety requirements and test
Product = Standard #R/E Effective date &3 HEA methods for swim seats to be worn
» KT FF R — .
Meruel ieefilbuEhes TS EN ISO 20126 Dentistry - Manual toothbrushes. F=ED: FRAEKERNZ SRR A
FHFRI General requirements and test methods
R -FEF R —RERINRTTIE TS EN ISO 4210-2 Safety requirements for bicycles -
City and trekking, young adult, Part 2: Requirements for city and trekking,
TS EN ISO 20127 Dentistry - Powered toothbrushes. mountain and racing bicycles young adult, mountain and racing bicycles
Powered toothbrushes General requirements and test methods ST RIGEIRAT, flffé/\ BITENREEX -
FETNZE FR| — R —RERAIRIS AR RABRTE BEB: WHFAELIT. FREAL
Ut ABTERIER
Lighters TS EN ISO 9994 Lighters - Safety specification
FIKH K - 2B
_ TSIENEA00IGh Tdsatandlcaretarticles! With immediate effect 2. Test reports from accredited laboratories and relevant documentation shall be readily available for
Soothers forhplaadb|es and Soothers for babies and young children - TR proving product safety compliance.
young children i N ST lATS . s e STRE=E .
(roryiuivaniol e Lo G S B IARTSEI 3 B SCIIR e B SRR R S SR R R S R E i,
TS EN 14350-1 Child use and care articles - . . . .
Drinking equipment — Part 1: General and 3. Two communiques published in Official Gazette No. 28807 on 31 October, 2013 shall be repealed,
mechanical ZqUi,ErS?eng a%d testﬁ regarding production, import, market surveillance and notification principles of the following
ILEARIIRE R-IRKIRE- B80! .
- e products:
i @ e ARSI E R RIRIRTTiE
RIKiGEE TS EN 14350-2 Child d ticles - N = p— NN s
- Drinking equipment - Part 2. Chomical 20135104 31 B RFTES28807 STRF AR EMPEAN X FIATFRE0EF" , 0 , DR EMEREN0AR
requirements and tests BOZARERR -
%ﬁﬁiﬂgﬁﬁ?ﬁi%i;?%%ﬁ% a. Pacifiers, feeding bottles, feeding bottle teats, sippy cups, covers of sippy cups and similar
—&o F 3577 products; and
Children's high chairs TS EN 14988-1 Children'’s high chairs - b. Manual toothbrushes, heads of powered toothbrushes, and inter-dental brushes
B Part 1: Safety requirements a . IO | Wi, IDHRAOIREZYNSL | IREMR , IREWRRISEFRISRII=m ; LR
e =y = VAN~ =) She - = N N
I EREE - £ REEXK b . FahFR , BBV RISFIZ AR,
Bicycles for young children TS EN ISO 8098 Cycles - Safety requirements for
MWILETE bicycles for young children
BITE -4 LETEREEK
Children's cots and folding cots for TS EN 716-1 Furniture - Children's cots and folding 1 January. 2017
dg;nestic use cots for domersgic use - Part 1: Saf(:ezt)ﬁ\reiuirem?nts 2017&{/}’@15 2. EU- Amends an Exemp- Directive (EU) 2016/585 has been published to amend Annex IV to Directive 2011/65/EU (RoHS 2) regarding an
A LR &R FE -SRB)LRTER- S50 REBK tion in EU RoHS 2 exemption for lead, cadmium, hexavalent chromium, and PBDE in spare parts recovered from and used for the repair or
TS EN 581-1 Outdoor furniture - (2016.5.6) refurbishment of medical devices or electron microscopes.
Seating and tables for camping, Seating and tables for camping, domestic and
domestic and contract use contract use - Part 1: General safety requirements . o R N A R
BE  RENARNERISET FOMRE -BE , RAMARNERNST- RREE-1EROHS284% BT 718 (EU ) 2016/585 |, iZ1E< E#IE22011/65/EU ( RoHS2 ) FHAHIVARK TS ER
R ANSP 11 ¥ =] 5% ] kS = kY 3 e ] /0,
e (20165F5H6H) METRE  BTEHEEUTE 1§ A NSNS RERRIEE.
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3. EU-Proposes Restrictions
on DecaBDE under Annex XVII
of REACH Regulation
(2016.5.6)

KRB -3 INAEREACHPTRXVII
SO RER B AIPR
(20165E586H)

4. India - Enforces Regulation
on Banning Polychlorinated
Biphenyls (PCBs)

(2016.5.6)

ENfE- e ASEILZREK
(PCBs)
(2016£E586H)
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Regulation & Laws

The European Commission has proposed a regulation on placing an extra entry in Annex XVII of REACH Regulation (EC)
No 1907/2006 for restrictions on decabromodiphenyl ether (decaBDE).

BREAZR RS FRINAEREACHHIRX VI IR FBRHIHREXKAR (decaBDE)E T3,

DecaBDE is known as a widely used flame retardant added to plastic and textile articles, and also
adhesives, sealants, coatings and inks. As decaBDE is a persistent, bioaccumulative and toxic substance,
the following restrictions have been proposed:

TRECREAT 2 MATRMHmT , TEREENT , SRIRENSEAT R , REtAEMET. BHF.
IREIRDHER. HEERNAIPREIESRIIT
1. DecaBDE shall not be manufactured or placed on the market as a substance on its own.
TREAZER (DecaBDE) AR B E 9 — R = A =S A7,
2. DecaBDE shall not be used in a concentration > 0.1 % by weight in the production of, or place on the
market in: LATERERS HRIHREKEE ( DecaBDE ) FIREASATET0.1%,
a. Another substance as a constituent; ¥JJ& ;
b. A mixture; ;J2&40 ;
c. An article or any part of an article. ¥R RIVERERD .

The restrictions in points 1 and 2 shall not apply to substances and mixtures with decaBDE used in the

following articles:

BRSNS RFREINERANERTUTYMS

1. Aircraft and their spare parts produced not later than 10 years after enforcement of the regulation;
ZEAREELIOFREF RIS R E S

2. Spare parts of vehicles and machines not later than 18 months after enforcement of the regulation;
ZEARERE L8N BREFNERSTWIRS |

3. Articles placed on the market not later than 18 months after enforcement of the regulation; iZ&F4%
HE1NBREFTHIARRE |

4. Electrical and electronic equipment under Directive 2011/65/EU, content of polybrominated

5. Ecuador - Approved
Technical Regulation for
Jewellery and Imitation

diphenyl ethers (PBDE) in these equipment shall be < 0.1 %. ize(\;\/]ilg?lz)

2011/65/ EUIE< SBREINAIB SR FiREE , SRR SE< 0.1 %, -
[EMER-HKEEIRFGED
RARGERIALIE
(20165E5812RH)

The Ministry of Environment, Forest and Climate Change has published S.0. 1327(E) Regulation of Polychlorinated
Biphenyls Order, 2016, which has already come into force.

EDEFMRER ( MOEFCC) Kfn X TERELA ( PCBs ) BIES | BRIZRANZEIEPCBsAIFIEIRA.

The ban on polychlorinated biphenyls (PCBs) shall be phased in gradually: Z5& B (PCBs)FIZRIGZE ST
JAIT

1. Manufacture and import of PCBs and import of PCBs containing equipment are banned with
immediate effect.

B IMHESHOSREK , ZRIEHOAESRIRE | RIETER.

The use of PCBs containing equipment shall be permitted for their certified life time or 31 December,
2025, whichever the earlier, provided that they are maintained properly without possibility of
leakage or release of PCBs to the environment.

FHUEHIRESBNS SR | UAZERELLES SN RERMEIREH.

The use of PCBs in any form shall be completely prohibited by 31 December, 2025.

M20255F12831 0% , ZIEREEAFENS SRR,

L

w

Besides fulfilling the above requirements, companies shall declare the total quantity of PCBs, number
of PCBs containing equipment and number of PCBs contaminated equipment in use and their
stockpiles to the Ministry before 6 April, 2017. Also, they shall comply with the provisions in relevant
regulations when disposing PCBs waste.

20175486081 , R ARAMGREJHRESEEFNEE | RETIBEEAPCBsHIE , RHEEFPCBsHY
2, LEZE.

Note/#&iE

» PCBs containing equipment means equipment with PCBs content > 500 mg/kg;
BPCBsIRERIBIRETPCBsEE >500mg/kg ;

« PCBs contaminated equipment means equipment with PCBs content between 50 mg/kg and 500 mg/kg

. PCBsisHuR 2SR EHPCBs&E50 mg/kg <PCBs < 500 mg/kg.

The Ministry of Industry and Productivity of Ecuador (MIPRO) has approved the technical regulation RTE INEN 126
Jewellery and Imitation Jewellery. According to the technical regulation, the new requirements shall enter into force
on 23 October, 2016. The major topics are highlighted below:

[BMEZ/RTWSEFEERERISAIERIRTE INEN 1263KFE b, RIBRANE , #HMEE2016
F10823HmIER. ETERBWT :

Scope
This technical regulation applies to domestically manufactured or imported jewellery and imitation jewellery, including:

A EERTEREFRISHOKER GBI

Product requirements

Composition of the jewellery shall be the same in all parts except the welds. The grade shall be uniform
throughout the body or exceeding the minimum marked grade.

PRIESESN , ETEVEMRNEER. FRIUNBRTREBEE REIFCER.

Jewellery containing any amount of precious metals below the grades established in the techincal regula-
tion shall be marketed as "oro de baja ley" (Meaning: low-grade gold) and "plata de baja ley"

(Meaning: low-grade silver).

BEHIHBRTRAENERNELBIEWIRE oro de baja ley" (ERE : (RREES ) #1"plata de baja ley" (
ERE  RRER) .
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6. New York State/USA -
Proposes to Require Warnings
for Certain Lithium Batteries
(2016.5.13)

EE/ALIMN - LSRR
I EESER
(20165F5H13H)

05

Regulation & Laws

Labelling Requirements/tr&Ek
Labelling of the jewellery made of precious metals shall comply with NTE INEN 1960.

RERRERSNAFEREIERATRE 960,

General labelling requirements/EARESEK

1. Name or business name of the manufacturer.
FNERER.
2. Name or business name and address of the importer.
BHOBEIRRMbIE.
3. Country of origin.
=&
4. Name of the jewellery or imitation jewellery according to the definitions given in this technical
regulation.
FIHTEE AR E R ERERIETR
5. Content by number of pieces, with a corresponding measure or size, if applicable.
FRaE
6. Form of preservation of jewellery or imitation jewellery. This information may be in an additional
label on the inside of the packaging.
B AEIRIRADE. EER AR MRS,
7. Age label to indicate the age or age range of children who can use them (for jewellery and imitation
jewellery intended for children under 12 years of age).
TS | LARIIETLAE RIS R RSERERLE ( BTFHREMGER , BTFL2S5LTRILE) .
8. Warnings prescribed in the technical regulation.

BRAMETRENES

The State of New York has a bill (A09959) introduced to propose an act to require warnings on certain lithium batteries
and products containing such batteries. If approved as proposed, this act shall take effect on the 180th day after it shall

have become a law. According to the bill,

HLIMA09959EZ S INEBIWIR — ME S ERER LRI X KAt mE. MNRXME
WHAE | XNER—ES EFEEGES 180K, RIEXNEAS

1. All products sold in the New York State which utilize lithium batteries of less than one inch in
diameter as a source of power shall be packaged with language which reads as follows:
"WARNING: THIS PRODUCT IS POWERED BY A LITHIUM BATTERY. DUE TO THEIR SMALL SIZE,
LITHIUM BATTERIES CAN EASILY BE SWALLOWED BY CHILDREN. INGESTION OF SUCH BATTERIES
HAS BEEN KNOWN TO CAUSE DEATH."

.ﬁﬁﬁ?‘ RGN EER H’J{@ﬂTEé/J\?lga_ﬁi%M’Eﬁ EFRIRAY R I B ARAIRHE ERALATEE
& LIRS , TS, ERE R RERNIZ R TR, — Bl XM eEEmEl.

=

7. Brazil - Approves Adjust-
ments to Technical Regulation
and Conformity Assessment

Program for Strollers
(2016.5.19)

ErEE T2 LR
SHEHHLEIEES
(20165F58190)

eI

Product /=53

Item 541
%R5.41

Item 6
%5R6

Table 1
i

Item 6.1.1.4.2.3
%3506.1.1.4.2.3

Item 6.2.1.3.2.4
%£5%6.1.1.4.2.4

2. All lithium batteries of less than one inch in diameter sold in the New York State, or used in
products sold in this state, shall have printed upon them the following language:

"WARNING: THIS IS A LITHIUM BATTERY WHICH IF SWALLOWED HAS BEEN KNOWN TO CAUSE
DEATH."

2. AN EESNERNF IR T BB EEAMNEERNERTIXEFRIY | KIEERIRHEERLUT
1EHE -
"EE  FIETRURER ST LRk,

The National Institute of Metrology, Quality and Technology (INMETRO) of Brazil has published Portaria No.222/2016 to
approve the adjustments to the Technical Regulation (INMETRO Portaria No. 315/2012) and Conformity Assessment
Program (INMETRO Portaria No. 351/2012) for strollers, which were proposed by Public Consultation available through
Portaria No. 459/2015. Portaria No.222/2016 enters into force immediately. The main topics are highlighted below:

BAERTIITE. nEXFIREERINMETRO)AMMFIVEE) LFHEFIEIEI£ZEN0.222/2016, LAY
ZHINIRAREMEZZEN0.315/201 3 0 & 1R AZEN0.351/201 2 iZIE AR A £ LA T2 E
2SS

Portaria No. 222/2016
#m#%2EN0.222/2016

Portaria No. 315/2012 (Technical Regulation)
|[BRANIEMEZENO.315/2012

The stroller may not show damage that impair its
performance and safety when used in different
situations, including on uneven surfaces, after

continued use or potential collisions.
FERE ﬂﬁl ST EIERERGE [ R EREBERTIER A
BHIMHISFF RS R 2 MREAIER.

No metal component stroller for children must
present significant signs of corrosion even after
continued use.

P RRE BEMHE R ER T B H B RAESIR.

6.2 With the exception of corrosion resistance

test, the order of the tests and check items for

inspection shall be in accordance with item 4.2
of ABNT NBR 14389.

[T HUE M 2 b, it 45 BB R R AR &R 2R 4. 27 shall be in accordance with item 4.2 of ABNT NBR

ABNT NBR 143897485 Z sk 14389.
MR RARERSR4. 2FNIABNT NBR 14389h18:%
6.3 The test of Fixing the basket for babies and E2

seat unit chassis: involuntary release of the
basket or the baby seat unit should also be
performed in a child restraint device, if

applicable.
447X6. 3‘1@@& ‘Eghﬂﬁﬁﬁiﬂﬁf HTHRESR
TRRRR ARSI
(Include corrosion test) (Exclude corrosion test)
BETEM HEpRBUBE R

(Exclude corrosion test)

HERR LB IR

(Include corrosion test)

BETUBIRL

(Exclude corrosion test)

HERRTUS R

(Include corrosion test)

BETUSIHIL
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8. Washington DC/USA - Act
on Flame Retardant Restric-
tions on Consumer Products
Becomes Official Law
(2016.5.19)

EE B XA HZR MR
S REMFIRRRIERILE
(20165F5819H)

The Council of Washington D.C. has announced that “Carcinogenic Flame Retardant Prohibition Amendment Act of
2016" is now an official law numbered L21-0108. All the provisions in the act shall be enforced accordingly.

RIS XBFEEN "20165UEMEIRNATIRSIHEIESR" IEIERSLENL21-0108, [RIBZEFAY
FrEMERN AR,

The highlights of the legislation are as follows: IH;EMARIESIIT

1. Products with TDCPP and TCEP shall not be manufactured, sold, offered for sale or distributed according to the schedule

below:

FPESBTDCPP, TCEPFRAYEF. HE. NHED HERISKIRIU N RIERMREELL

Restricted flame retardant
SZBRBEVAF

Tris(1,3-dichloro-2-propyl)
phosphate
= (13-Z8-2-BE ) BiEef
(TDCPP)

Tris(2-chloroethyl) phosphate
= (2-HZE ) BiERER(TCEP)

07

Concentration limit Products covered Effective date

PRIE PR (=]l

1 January, 2018
12 years of age 12% LA LE~R 2018F1H1H
< 0.1% by mass of product Residential upholstered furniture {55
component BERE
< 01% FFRESEE
All products FfrEF=m
(except those listed in point 2Za&40TF

BEPHIHAYR)

1 January, 2019
20191H1H

2. The above restrictions shall not apply to: EiRBRFISEZSRERFUATIER :

a. The sale, offer for sale, or distribution of a product by a retailer who purchased or acquired the
product before the law becomes effective;
A EEdal  HE. AHEEDENABL EZREMYIERR™ M ;

b. Any activity involving a product that occurs subsequent to the first sale at retail;
BT e BZREM R MBS R EEM BN —RIIER

¢. Motor vehicles or replacement parts or replacement equipment for motor vehicles;
WEN e s S A T SRR BB A T SRR

d. Commercial or residential building insulation or wiring that otherwise complies with the
Construction Codes Supplement, set forth in Title 12 of the District of Columbia Municipal
Regulations;
FHEEFAIbBH TR E T EERREERERL: | 12 RS eI B AIE 1 25 a5

e. Desktop and laptop computers, audio and video equipment, calculators, wireless telephones,
game consoles, handheld devices incorporating a screen that are used to access interactive
software and their associated peripherals, and cables, adaptors, and other similar connecting
devices; or
WMETCEEM, ECARBM, SRINRE. HE. T&HEE, Bl KERTHRRERNREHIRE
BEREBXINEIRSHNFRARS B, 5L, MEERNERRS

f. Storage media, such as compact discs, for interactive software, such as computer games.

FHENER  WeR , AREIRYERY | AR

Content Regulation & Laws

9. Tajikistan - Approved
Technical Regulation "On
Safety of Products Intended for
Children and Adolescents"
(2016.5.24)

EETeEME-HET ) LEMS
DERRNRERARES
(2016558 24H)

Tech Vision Recall Case Study

3. Manufacturers may be requested to provide certificates within 45 days, demonstrating the
products concerned are compliant with the regulations.

SR BRI E R4S RNIR B BRI LOERE S - mis &% =M.

4. Under the Human and Environmental Health Protection Act of 2010, manufacturers shall not
replace TDCPP, TCEP, and also the previously banned penta-, octa- and deca-bromodiphenyl
ether in products by chemicals that are:

RIEARFIMEERIRFEZE20108K |, SIER TR R ERA T RYIREIRTDCPP, TCEP,

PAR ZBREE IERFREN | JUREVAAI-REVUECRE: -

a. Classified as "known to be a human carcinogen" or "reasonably anticipated to be a human
carcinogen" in the most recent report on carcinogens by the National Toxicology Program
in the U.S. Department of Health and Human Services;
EEPASFALRSTNERSEA R R X TEENRMRSS | #WBHIIAN "Ef
INBES IR ASSERERIR" 5 "BIEHIHEREE R A SSEERYIR"

b. Classified as "carcinogenic to humans" or "likely to be carcinogenic to humans" in the U.S.
Environmental Protection Agency's most recent list of chemicals evaluated for carcino
genic potential; or
AEEMERIPERIEN—FIINEmT |, WIBRFIN "WAREEEMRIE" 5 "RETH
SR ASSEERMIR" .

c. Identified by the U.S. Environmental Protection Agency or the National Institutes of Health
as causing birth defects, hormone disruption, neurotoxicity, or harm to reproduction or
development.

HEERRRIFENEREERRAHERN , SSEEE) LR | BEH=EEL  #ESE , S9EE
RRBrERERNIE.

The Government of Republic of Tajikistan issued Decree No.498 of 1 August 2015 to approve the Technical Regulation
"On Safety of Products Intended for Children and Adolescents", which has already come into force.

R FHMBHMERA A M20155F8A554985%< | T EEMRY LENST P FRRNEERA

Fh,

1. This Technical Regulation establishes mandatory requirements for products intended for
children and adolescents, according to chemical, biological, mechanical characteristics
and indicators of the temperature safety in order to protect the life and health of
children and adolescents.

ZRAZRGIFIET ) L EMS O FRRIGRHER , GFEKE. MEY. T EAFHITEERS
AUER | LAMRIP) LEAIB D ERIE AR,

2. This Technical Regulation is applicable to the products intended for children and
adolescents, not being in use before (new) and put into circulation within the territory
of the Republic of Tajikistan, regardless of the country of origin. Products covered by
this Technical Regulation include:

ZRAFHIERTHANFERBEHA , ZRIRKERIN)LEMSPERR (Fim) | TR
i, FrERTEIRE

Childcare products (feeding teats, pacifiers, tableware, flatware, sanitary products, accesso-

ries, tooth brushes, gum massagers);

JLEIFERR (RN, 2EE |88, 88, DERR , Thtt, TR FIRRERS )
08
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10, China - Approved
Amendments to the Measures
for Administering the
Inspection and Supervision of
Import and Export of Toys
(2016.5.25)

FE-EEH O ENN S

EEEIERIREIEIESR
(2016558 25H)

09

Regulation & Laws

Clothes, items of textile materials, leather and fur, knitted fabric, finished textile goods;
A% | pRm , RRESRIR ST, SRR

Footwear and leather accessories; B3R L4

Baby carriages and bicycles;22) L#EEFIB1T

Publishing products (books and magazines), school and writing accessories.

ENmIE ( BFEfRE ) | FIMBERE

The General Administration of Quality Supervision, Inspection and Quarantine (AQSIQ) of China published the

Amendments to the Measures for Administering the Inspection and Supervision of Import and Export of Toys. The
amendments were effective immediately.

FEExRERERRRECRE (AQSIQ) ittt IR EMnEEERISEANSIESR. 21ER
MRERL,

Concerning the Toy Laboratory/&FHtEsLIE=

1. The toy laboratory should be appointed by the AQSIQ and required to pass on approved intelli
gence from the China National Accreditation Service of Conformity Assessment (CNAS).
IERR=RER FEERREEERIIGEESS (AQSIQ ) KWEd , MEEBEIFESISHEERIATER
B2 (CNAS) BIBEHERE,

2. In the event of any accidents arising that are caused by negligence on the part of the toy laboratory,
the AQSIQ shall suspend the laboratory’s test qualification and order it to reform and consolidate.
A—ERELRENRZM-E IS, PEERRERERNESS (AQSIQ ) LA (ZLIR =TI
Big , FFEERLIO =R,

11, Chile - New Labelling
and Advertisement Require-
ments on Food with Free Toys
and Similar Products
(2016.5.31)

BR-F X RS mAY
'Y BT HRRSHN S
EEEK

(201655831H)

Product F=&@

In order to combat the obesity of people, especially children under 14 years old, a Decree No.13 of 2015 for amending
Supreme Decree N0.977 of 1996 Food Health Regulations has been publishec!|. This Decree shall enter into force on 26
June 2016. According to the amendment, foodstuff in its nutritional composition, containing energy, sodium, total
sugars or saturated fa: limits higher than those as stated below, cannot be advertised to children under 14 years of age

under any circumstanzes:

DI ASKRIERY | FRIR1I4ZLITILE |, RIS H977-1996H9E TEEEN0.13-20158 K. IHRIY
F201656H26 0%, RIMXMEIESR , BYIFATEFMS (BRI , TWE , BB ) 1R
BEEREE  WARITFULAZLUTILEAT UK,

For the purpose of this Decree, advertising means:ttRIVAIERY , &8

1. Use of children’s characters and figures, animations, cartoons, toys, children's music, people or
animals that attract the interest of children under 14; or
ERJLERHMER/ IRe , siEllq | ;18 , JLEERURALS ) LESSERR AT

2. It contains statements or fantastic arguments about the product or its effects, children's voices,
children’s own language or expressions, or situations that represent their daily life, such as the
school, recess or children's games;
BEFRN—EHFOTRTHR  JLEFE  LENESNRE , i— SRR LEREEENBES | tHINFER
/EREREL) LE R

3. Use of interactive applications, games, contests or other similar elements, aimed at children under 14;
(EREXI145 LAIT) LERIRR BTN/ RS R E S BT ER

4. Performed in programmes or websites aimed at the target audience; or when these programmes or
websites capture more than 20% of audiences, with age under 14, or during, between or immedi
ately before or after the broadcast of such programmes or websites;
—LET RSN BIREFRE | XTS5 B MG ENEARIERIE BEFRE 20%A9)LE |

5. Food or food products in their nutritional composition higher than those set out in below table shall
not be offered or delivered free of charge to children under 14 years, or use commercial hooks
directed at them unrelated to the promotion of the product itself, such as toys, accessories, stickers,
incentives or others similar.
BV EWTm  AHEFROTEIUTIIRNEE | WANESRSMEEAL145LUTILE , tBARNFIEE
WEESESEABTAI M , HlaniE/BrEapt/ a4t/ R maE

Energy kcal/100g
BEE 100g

Sodium mg/100g
3 mg/100g

Total sugar g/100g
SWE 9/100g

Saturated Fat g/100g
1BFNAEAG 9/100g

Limits for Solid Foods
Values larger than: 275 400 10 4
EWREIRIBRE
BATF:

Limits for Liquids

Values larger than:

70 100 5 3

BRIREYIRIIRE
BEAT:
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1. The test methods of formaldehyde: ISO 12460-5:2015 and ISO 12460-3:2015
BEEAIM755% - ISO 12460-5:2015 #0 ISO 12460-3:2015

EN ISO 12460-5:2015 specifies an extraction method known as the “perforator method” . It is

used for the determination of the formaldehyde content of unlaminated and uncoated

wood-based panels. And it supersedes EN 120:1992.

EN ISO 12460-5:20152—iRA "2FLiE" BORTTIE. AT NEIHRERIITTREAIR PAIRES

a2E. FEEERUTEN 120:1992,

EN ISO 12460-3:2015 specifies a procedure for determination of accelerated formaldehyde
release from uncoated and coated wood-based panels using the gas analysis method. The proce-
dure is also suitable for the testing of other materials( e.g. laminated wood products, veneered
wood products, coated wood products). And it supersedes EN717-2:1994.

EN ISO 12460-3:20152—FhUERRESTRERM PIRIERRENSHTITE, 1ZWRTTERER
FEAHH IR SRS R WEAS R mRENASR). FEERTEN717-2:1994,

2. The European Committee for Standardization (CEN) has published the updated
standard : EN 131-1:2015 : Ladders Part 1: Terms, types, functional sizes
KRB AR FRETRIE FEHEEN 131-1 @ 2015 BFHE—E8% : A , HKBFIHEERYT

This European Standard defines terms and specifies the general design characteristics of ladders.
ZIRENE T —IREEESEFHANE | FmiEEgERISHE.
This Updated standard is published at May 31 , 2016 and conflicting national standards shall be
withdrawn at the latest by November 2016.
ZIRET 2016555831 % , SEEMPSANENIBIRARE20165F 11 B R AHiEHE.
The below is the brief mainly changes for your reference:
ITREELN
a) in figures stabilizers or wider base width for leaning ladders were introduced;
T BRI R E SN RN R E R E
b) further terms 3.48, 3.49 and 3.50 for stabilizers were added in Clause 3;
TEFFR3HIENNT 3.48,3.49%03. 50 =MiaEEE TN A
¢) requirements for minimum base width for leaning ladders were specified in 4.2.1, Table 2 and
Table 6
4.2, 1558, FRIS2FIFRBoPE N ARz E R D B/ N R K

3. The American Society for Testing and Materials (ASTM) has published the new version
standard ASTM F2194-2016 for Bassinets and cradles( Last previous is F2194 — 13a)
) EHEPR N HFThRAFREASTM F2194-2016(|HARAAASTM F2914-13a)
The below is the main changes for your reference:lA F2FEFL
Section 6.10 /7.12 added to address removable bassinet bed attachments
Section 7.12 added to address testing of the removable bassinet bed attachments
6.10/7.12%%5 , 1EONFIRSRRAOEE) LARBIAHAIZSKFTIL
Note 1 revised to clarify applicability of standard to convertible products
ERRL RIS R TR AR R LI B RAY M
Section 6.7 revised to clarify that 10 degrees is the distinguishing measurement
6.7575 A D BRI LRBANEREENII10E.
(Since bassinets and cradles have a federal rule applicable, the new standard will be submitted to the
CPSC for their review and possible adoption, For the JPMA certification program, if clients would like
to use the latest standard, we can definitely do so.)
(BT UEEREEIBEMRE | IIRERIBRHAIRERMCPSCRA , X FIPMAFGAIEIE , IIREA
ERBEBERERILE , TRMIPMARES)
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		Product Photo
产品照片		Product Information
产品信息		Harzards
危害		Measures adopted by 
notifying country
通报国采取的措施		Requirements of related standards 
相关标准要求		Suggestion by Lab
实验室推荐标准

				Notifying country: United Kingdom
Country of origin: China
Category: Childcare articles and children's equipment		Risk: Injuries
 The restraining system does not protect the head of the children in the event of an impact. The buckle does not open easily after an accident. Moreover, information relating to safe use of the product is lacking. The product does not comply with Regulation UNECE No 44-04.

		Recall of the product from end users, Withdrawal of the product from the market (By: Importer)		
The restraint mechanism shall function effectively		ECE 44

				通报国: 英国
原产地: 中国
种类:儿童护理产品和儿童设备		危害：束缚系统在撞击事故中不能提供有效防护。带扣在事故中不能轻易打开，另外产品缺乏安全使用的信息，产品不符合ECE 44		禁止在市场中销售		约束系统应提供有效防护

				Notifying country:Germany
Country of origin: China
Category: Jewelry		Risk:Chemical
The charms contain lead (measured value up to 95% by weight). Lead is harmful for human health. The product does not comply with the REACH regulation. 
		Ban on the marketing 		Lead shall not exceed the limit 0.05% in Jewery.
		REACH Annex XVII Item 63&65

				通报国: 德国
原产地: 中国
种类: 珠宝		危害：化学
珠宝含铅量超过95%，铅对人体有害，产品不符合REACH法规		禁止在市场中销售		珠宝中的总铅含量不应超过0.5%，

				Notifying country:Slovakia
Country of origin: China
Category: Toy		Risk:choking
The suction cup can be easily detached from the toy and small children could put it in the mouth and choke. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		Ban on the marketing of the product a, Warning consumers of the risks		A toy with an attached suction cup shall not pass entirely through template for ball,shall not be small part either.		EN71-1

				通报国:斯洛伐克
原产地: 中国
种类: Toy		风险：窒息
吸盘轻易从玩具中脱离会被幼儿吞入。产品不符合玩具指令和欧盟标准EN71-1		禁止在市场中销售，并警告消费者所存在风险		可脱离的吸盘不能通过小球模板，也不能是小部件

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk:choking
Small parts and the mouthpiece detach easily from the whistle. A child could put them in the mouth and choke. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		 Import rejected at border		Mouthpieces and other components of toys intended to be put in the mouth shall not be small parts		EN71-1

				通报国:西班牙
原产地: 中国
种类: Toy		危害：窒息
小部件和吹嘴部件会轻易脱落，引起儿童窒息危害，产品不符合玩具安全指令和标准EN71-1		进口商海关拒收		与嘴接触的玩具部件不应含有小零件

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk: Choking
 The suction cups can be easily detached from the arrows and could be put in the mouth by a child and block the airways. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		 Import rejected at border		A toy with an attached suction cup shall not pass entirely through template for ball,shall not be small part either.		EN71-1

				通报国:西班牙
原产地: 中国
种类: 玩具		危害:窒息
吸盘会轻易从箭头上脱落，对儿童造成窒息危害，产品不符合玩具安全指令和标准EN71-1		进口商海关拒收		可脱离的吸盘不能通过小球模板，也不能是小部件

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk: Choking
 The ring easily becomes detached from the cord, generating a small part. A small child may put it in the mouth and choke on it. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		 Import rejected at border		toys for children under 3 years shall not exist small part		EN71-1

				通报国:西班牙
原产地: 中国
种类: Toy		危害：窒息
拉绳上的环会脱落，是小部件。对儿童造成窒息危害，产品不符合玩具安全指令和标准EN71-1		进口商海关拒收		三岁以下儿童的玩具不应存在小部件

				Notifying country:Czech
Country of origin: China
Category: Toy		Risk: Chemical
 The plastic material of the head of the doll contains bis (2-ethylhexyl) phthalate (DEHP) (measured value: 11.4%). This phthalate may harm the health of children, causing possible damage to the reproductive system,which does not comply with REACH		Withdraw all of the product from the market		According to the REACH Regulation the phthalates DEHP, DBP and BBP are prohibited in all toys and childcare article		REACH Annex XVII items 51&52 

				通报国:捷克
原产地: 中国
种类: 玩具		危害：化学
玩偶的塑料件含有邻苯(DEHP)11.4%,此物质会引起儿童生殖系统疾病，不符合REACH法规		产品从市场中召回		按照REACH法规DEHP, DBP, BBP 禁止使用在玩具和儿童护理品中

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk: Choking
 The handles of the tools may easily detach, generating small parts. A small child may put these small parts in the mouth and choke. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		Import rejected at border		toys for children under 3 years shall not exist small part		EN71-1

				通报国:西班牙
原产地: 中国
种类: 玩具		危害：窒息
玩具工具的把手会脱落出小部件，对儿童造成窒息危害，产品不符合玩具安全指令和标准EN71-1		进口商海关拒收		三岁以下儿童的玩具不应存在小部件

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk: Microbiological
 The soap solution of the toy contains mesophilic aerobic bacteria (measured quantity up to 130000 cfu/ml). Moreover, one model (ref. 1638) contains also enterobacteriaceae (measured quantity up to 530 cfu/ml). When the solution comes in contact with the mouth, hands or eyes or is inhaled this might lead to contracting infections. The product does not comply with requirements of the Toy Safety Directive.
		 Import rejected at border		liquid in toys shall conform to microbiological requirement		2009/48/EC

				通报国:西班牙
原产地: 中国
种类: 玩具		危害：微生物
肥皂水中含有好氧菌(130000cfu/ml).其中一款还有大肠杆菌530cfu/ml.当液体与手眼口接触，会引起感染。产品不符合玩具安全指令		进口商海关拒收		玩具中的液体应满足微生物要求

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk: Chemical
 The heads of the dolls contain di-(2-ethylhexyl) phthalate (DEHP) (measured value up to 20% by weight). This phthalate may harm the health of children, causing possible damage to the reproductive system.  Which does not comply with REACH		Import rejected at border		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles		REACH Annex XVII items 51&52 

				通报国:西班牙
原产地: 中国
种类: 玩具		危害：化学
玩偶的头含有DEHP 20%,此物质会引起儿童生殖系统疾病，不符合REACH法规		进口商海关拒收		按照REACH法规DEHP, DBP, BBP 禁止使用在玩具和儿童护理品中

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk: Chemical
 The heads of the dolls contain di-(2-ethylhexyl) phthalate (DEHP) (measured value up to 20% by weight). This phthalate may harm the health of children, causing possible damage to the reproductive system.  Which does not comply with REACH		Import rejected at border		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles		REACH Annex XVII items 51&52 

				通报国:西班牙
原产地: 中国
种类: 玩具		危害：化学
玩偶的头含有DEHP 20%,此物质会引起儿童生殖系统疾病，不符合REACH法规		进口商海关拒收		按照REACH法规DEHP, DBP, BBP 禁止使用在玩具和儿童护理品中

				Notifying country:Spain
Country of origin: China
Category: Toy		Risk: Chemical
 The head of the doll contains di-(2-ethylhexyl) phthalate (DEHP) (measured value: 20% by weight). This phthalate may harm the health of children, causing possible damage to the reproductive system. In addition, it contains also di-isononyl phthalate (DINP) (measured value: 5% by weight).
		Import rejected at border		 According to the REACH Regulation the phthalates DEHP, DBP and BBP are prohibited in all toys and childcare articles, while the phthalates DINP, DNOP and DIDP are prohibited in toys and childcare articles that can be placed in the mouth by children. 		REACH Annex XVII items 51&52 

				通报国:西班牙
原产地: 中国
种类: 玩具		危害：化学
玩偶的头含有DEHP 20%,此物质会引起儿童生殖系统疾病，另外还含有DINP 5%.不符合REACH法规		进口商海关拒收		按照REACH法规DEHP, DBP, BBP 禁止使用在玩具和儿童护理品中，DINP,DNOP,DIDP禁止使用在与最接触的儿童产品中

				Notifying country: Bulgaria
Country of origin: China 
Category: Childcare articles and children's equipment		There are accessible areas where the bars forming the hood are connected, as well as exposed edges and protruding parts which could injure the child. Moreover, the front wheels can easily break while the pushchair is in use.		Withdrawal of the product from the market		The product shall pass the general safety requirement and durability test		EN 1888

				通报国: 保加利亚 
原产地: 中国  
种类: 婴童产品		产品上存在可导致夹陷的区域和暴露的突出物导致儿童伤害，另外产品的前轮在使用中会发生损坏		从市场中召回		产品应通过一般安全要求和轮子疲劳测试。

				Notifying country: Italy
Country of origin: China 
Category: Kitchen/cooking accessories		The separators of the double glass wall of the thermos flask contain asbestos fibres. If the thermos breaks, the users may inhale asbestos fibres, which are carcinogenic. The product does not comply with the REACH Regulation.		Ban on the marketing of the product and any accompanying measures		The asbestos fibres shall not detected according to REACH Annex 17 Item 6		In-house method
内部测试方法

				通报国: 意大利 
原产地: 中国  
种类: 厨房食品容器		产品中含有石棉。		禁止销售并召回		REACH 附录17 Item 6规定不得检出石棉。

				Notifying country: Italy
Country of origin: China 
Category: Toy		The plastic eggs are small parts and may be put in the mouth by small children, causing them to choke		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 意大利 
原产地: 中国  
种类: 玩具		塑料蛋壳是小物件，儿童吞咽后有窒息危险产生		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Spain
Country of origin: China 
Category: Toy		The plastic material of the doll's head contains di-(2-ethylhexyl) phthalate (DEHP) (measured value: 20% by weight). 		Import rejected at border		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles.		 REACH Phthalate Test

				通报国: 西班牙
原产地: 中国  
种类: 玩具		玩具头部含有增塑剂DEHP(测试值20%重量比），增塑剂会危害儿童健康，对生殖系统造成伤害。		禁止进口		根据REACH法规，在所有玩具和儿童护理产品中禁用DEHP, DBP, BBP增塑剂。

				Notifying country: Finland
Country of origin: China 
Category: Toy		The plastic material of the doll's face contains di-(2-ethylhexyl) phthalate (DEHP) (measured value 24% by weight). 		Import rejected at border		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles.		 REACH Phthalate Test

				通报国: 芬兰
原产地: 中国  
种类: 玩具		玩具头部含有增塑剂DEHP(测试值24%重量比），增塑剂会危害儿童健康，对生殖系统造成伤害。		禁止进口		根据REACH法规，在所有玩具和儿童护理产品中禁用DEHP, DBP, BBP增塑剂。

				Notifying country: The Netherlands
Country of origin: China 
Category: Ladder		The ladder does not have sufficient mechanical strength and can bend or break during use, causing the user to fall from a height. In addition, the space between the rungs/steps is not equal when the ladder is not completely extended and the user could therefore miss his step, lose balance and fall from a height. Also, whilst unlocking the locking mechanism of certain rungs/steps, parts of the ladder above may descend very quickly and crush the user's fingers. 		Withdrawal of the product from the market		The product shall pass the safety and strength requirements		EN 131

				通报国: 荷兰
原产地: 中国  
种类:梯子		产品的强度不够在使用中会发生弯曲和断裂.踏步之间的间隙也不够，会导致消费者踏空引起摔落、另外锁止结构会引起梯子快速闭合，导致手指等部位的夹伤		从市场中召回		产品应通过安全要求和强度测试。

				Notifying country: Germany
Country of origin: China 
Category: Toy		The red and yellow paint of the wooden toy contains lead (measured value up to 330 mg/kg).		Recall of the product from end users		The lead content shall not exceed 160mg/kg		EN 71-3

				通报国: 德国 
原产地: 中国  
种类: 玩具		产品中铅含量超标达到330mg/kg		从市场中召回		产品含铅量不得超过160mg/kg

				Notifying country: Slovakia
Country of origin: China 
Category: Toy		The toy contains small parts (the eggs) that can be swallowed by small children and cause choking. 		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 斯洛伐克
原产地: 中国  
种类: 玩具		塑料蛋壳是小物件，儿童吞咽后有窒息危险产生		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Slovakia
Country of origin: China 
Category: Toy		The rattles can easily break, generating small parts which could be put in the mouth by a small child and cause choking. 		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 斯洛伐克 
原产地: 中国  
种类: 玩具		产品会产生小物件，儿童吞咽后有窒息危险产生		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Slovakia
Country of origin: China 
Category: Toy		The rattles can easily break, generating small parts which could be put in the mouth by a small child and cause choking. 		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 斯洛文尼亚 
原产地: 中国  
种类: 玩具		产品会产生小物件，儿童吞咽后有窒息危险产生		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Estonia
Country of origin: China 
Category: Toy		The rattles can easily break, generating small parts which could be put in the mouth by a small child and cause choking. 		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 爱沙尼亚
原产地: 中国  
种类: 玩具		产品会产生小物件，儿童吞咽后有窒息危险产生		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Estonia
Country of origin: China 
Category: Toy		The plastic material of the doll contains both di-(2-ethylhexyl) phthalate (DEHP) and dibutylphthalate (DBP) (measured values: 1.2 and 15.2% by weight respectively). 		Import rejected at border		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles.		 REACH Phthalate Test

				通报国: 爱沙尼亚
原产地: 中国  
种类: 玩具		玩具头部含有增塑剂DEHP(测试值1.2%重量比）和DBP（测试值15.2%		禁止进口		根据REACH法规，在所有玩具和儿童护理产品中禁用DEHP, DBP, BBP增塑剂。

				Notifying country: Estonia
Country of origin: China 
Category: Toy		The plastic material of the head of the doll contains di-(2-ethylhexyl) phthalate (DEHP) (measured value: more than 20% by weight). 		Import rejected at border		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles.		 REACH Phthalate Test

				通报国: 爱沙尼亚
原产地: 中国  
种类: 玩具		玩具头部含有增塑剂DEHP(测试值20%重量比），增塑剂会危害儿童健康，对生殖系统造成伤害。		禁止进口		根据REACH法规，在所有玩具和儿童护理产品中禁用DEHP, DBP, BBP增塑剂。

				Notifying country: Denmark
Country of origin: China 
Category: Toy		The sound unit of the toy may become loose if pulled or picked at, creating a small part. Small children could put this small part in the mouth and choke. 		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 丹麦
原产地: 中国  
种类: 玩具		产品会产生小物件，儿童吞咽后有窒息危险产生。		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Slovakia
Country of origin: China 
Category: Toy		The plastic material of the head of the doll contains di-(2-ethylhexyl) phthalate (DEHP) (measured value: more than 20.8% by weight). 		Import rejected at border		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles.		 REACH Phthalate Test

				通报国: 斯洛伐克
原产地: 中国  
种类: 玩具		玩具头部含有增塑剂DEHP(测试值20.8%重量比），增塑剂会危害儿童健康，对生殖系统造成伤害。		禁止进口		根据REACH法规，在所有玩具和儿童护理产品中禁用DEHP, DBP, BBP增塑剂。

				Notifying country: Denmark
Country of origin: China 
Category: Toy		The red plastic suction cups of the projectiles can easily detach. A child could put them in the mouth and choke on them.		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 丹麦
原产地: 中国  
种类: 玩具		产品的塑料吸头会脱落成小部件，儿童吞噬后有窒息危险。		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Poland
Country of origin: China 
Category: Toy		The stickers on the toy can easily detach, generating small parts. A small child may put them in the mouth and choke.		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 波兰
原产地: 中国  
种类: 玩具		产品的贴纸会脱落成小部件，儿童吞噬后有窒息危险。		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Poland
Country of origin: China 
Category: Toy		 the scooter is not sufficiently stable, causing the child to lose balance and fall.		Ban on the marketing of the product and any accompanying measures		The product shall pass the stability test		EN 71-1

				通报国: 波兰
原产地: 中国  
种类: 玩具		产品的稳定性不佳，在使用中会导致摔伤。		禁止销售并召回		产品应通过稳定性测试

				Notifying country: France
Country of origin: China 
Category: Toy		The fibrous stuffing material of the toy is easily accessible due to the weakness of certain seams. The stuffing material may cause choking if put in the mouth by children.		Ban on the marketing of the product and any accompanying measures		Foy toys used for user less than 3 years should not exist or produce any small parts.		EN 71-1

				通报国: 法国
原产地: 中国  
种类: 玩具		产品的填充物很容易被儿童接触到，如果吞食会引起窒息危险。		禁止销售并召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country:Slovakia
Country of origin: China 
Category: toys		Risk: Choking
 Small parts can easily be detached from the puzzle mat and put in the mouth by small children, causing them to choke. The product does not comply with the requirements of the Toy Safety Directive and with the relevant European standard EN 71-1.
		Ban on the marketing of the product and any accompanying measures, Warning consumers of the risks		small part shall not detach from toys for children under 3 years		EN71-1

				通报国: 斯洛伐克
原产地: 中国  
种类:玩具		风险：窒息
小物件可以轻易从拼图垫子上脱落，引起幼小儿童的窒息危害，不符合欧洲标准EN71-1		禁止在市场上售卖，并警告消费者其风险		对于三岁以下儿童，小部件不应脱落

				Notifying country:Hungary
Country of origin: China 
Category: toys		Risk: Injuries
 The safety lock of the pram is not sufficiently resistant to load and can release, causing the pram to collapse, which may result in a child being injured. In addition, the fingers of a child could be trapped between the moving parts while the pram collapses. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		Withdrawal of the product from the market, Recall of the product from end users		toy pram that children can sit in shall be equiped with lock device sufficiently resistant when loaded, and the folding  mechanism shall not be capable of injuring fingers		EN71-1

				通报国: 匈牙利
原产地: 中国  
种类:玩具		风险：伤害
安全锁定机构强度不够，当加载负重时，会坍塌，导致儿童受伤，另外折叠机构也会夹伤儿童手指。不符合欧洲玩具标准EN71-1		产品从市场中和消费者手中召回		儿童可坐入的玩具手推车，应当具有足够强度的锁定机构防止坍塌，折叠机构不应产生夹手危害

				Notifying country:Slovakia
Country of origin: China 
Category: toys		Risk: chemical
The plastic material of the doll contains di-(2-ethylhexyl) phthalate (DEHP) (measured value: 5 % by weight). This phthalate may harm the health of children, causing possible damage to the reproductive system. In addition, it contains di-isononyl phthalate (DINP) (measured value: 2.8 % by weight). 
		Withdrawal of the product from the market		According to the REACH Regulation the phthalates DEHP, DBP and BBP are prohibited in all toys and childcare articles, while the phthalates DINP, DNOP and DIDP are prohibited in toys and childcare articles 		REACH Annex XVII items 51&52 

				通报国: 斯洛伐克
原产地: 中国  
种类:玩具		风险：化学物质
塑料材料含有DEHP(5%),影响儿童健康 损坏生殖系统，另外产品含有DINP（2.8%）		从市场中召回		按照REACH法规，DEHP,DBP,BBP在所有玩具和儿童护理品中禁用

				Notifying country:Czech Republic
Country of origin: China 
Category: toys		Risk: Chemical
The plastic material of the doll's head contains di-(2-ethylhexyl) phthalate (DEHP) (measured value: 5.2 % by weight). This phthalate may harm the health of children, causing possible damage to the reproductive system. According to the REACH Regulation the phthalates DEHP, DBP and BBP are prohibited in all toys and childcare articles		Withdrawal of the product from the market		According to the REACH Regulation the phthalates DEHP, DBP and BBP are prohibited in all toys and childcare articles		REACH Annex XVII items 51&52 

				通报国: 捷克
原产地: 中国  
种类:玩具		风险：化学物质
塑料材料含有DEHP(5.2%),影响儿童健康 损坏生殖系统		从市场中召回		按照REACH法规，DEHP,DBP,BBP在所有玩具和儿童护理品中禁用

				Notifying country:Spain
Country of origin: China 
Category: toys		Risk:Choking, injury 
Small parts (head and tail) can be easily torn from the toy dinosaurs and may be put into the mouth and swallowed by children. As the toy expands, it can also cause fatal occlusion of the respiratory track or intestinal blockage of small children. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		Import rejected at border		Expanding materials in toys which is detached as small part shall not expand more than 50 % in any dimension		EN71-1

				通报国: 西班牙
原产地: 中国  
种类:玩具		风险：窒息
小物件（头和尾），可以轻易从玩具恐龙上拉脱，被儿童吞入后，由于材料是膨胀材料，会引起致命性呼吸系统堵塞和肠道阻塞，产品不符合玩具标准EN71-1		进口商海关拒收		玩具中的膨胀材料如果脱落成为小部件，其膨胀度在任何尺寸上不应超过50%

				Notifying country:Germany
Country of origin: China 
Category: toys		Risk: Chemical 
The product contains dibutyl phthalate (DBP) (measured value 0.43% by weight). This phthalates may harm the health of children, causing possible damage to the reproductive system. In addition, the ball contains diisobutyl phthalate (DIBP) (measured value 45% by weight).
		Recall of the product from end users (By: Importer)		According to the REACH Regulation the phthalates DEHP, DBP and BBP are prohibited in all toys and childcare articles		REACH Annex XVII items 51&52 

				通报国: 德国
原产地: 中国  
种类:玩具		风险：化学
产品含有DBP（0.43%），危害儿童健康损坏生殖系统，另外此球还含有DIBP（45%）		进口商从消费者手中召回		按照REACH法规，DEHP,DBP,BBP在所有玩具和儿童护理品中禁用

				Notifying country:Czech Republic
Country of origin: China 
Category: toys		Risk: Chemical
The plastic material of the toy giraffe contains di-(2-ethylhexyl) phthalate (DEHP) (measured value 11.6 % by weight). This phthalate may harm the health of children, causing possible damage to the reproductive system. 		Withdrawal of the product from the market		According to the REACH Regulation, DEHP, DBP and BBP phthalates are prohibited in all toys and childcare articles		REACH Annex XVII items 51&52 

				通报国: 捷克
原产地: 中国  
种类:玩具		风险：化学物质
塑料材料中含有DEHP(11.6%),危害儿童健康损坏生殖系统
		从市场中召回		按照REACH法规，DEHP,DBP,BBP在所有玩具和儿童护理品中禁用

				Notifying country:Finland
Country of origin: China 
Category: toys		Risk: Damage to hearing
The peak sound pressure level is too high and the toy lacks the appropriate warnings. The product does not comply with the Toy Safety Directive and the relevant European standard EN 71-1 
		 Import rejected at border		If the C-weighted peak emission sound pressure level, LpC peak, produced by a cap-firing toy exceeds
110 dB, the potential danger to hearing shall be drawn to the attention of the user by a warning“Do not fire indoors. Use only percussion caps recommended by the manufacturer.”		EN71-1

				通报国: 芬兰
原产地: 中国  
种类:玩具		风险：损坏听力
峰值声压过高，而产品缺少合适的警告语，此产品不符合EN71-1		进口商在海关拒收		火药帽玩具如果峰值超过110dB,需加合适的警告语“不要室内开火，建议只使用制造商建议的火药帽”

				Notifying country:France
Country of origin: China 
Category: toys		Risk: Choking
The fibrous stuffing material of the toy is easily accessible due to the weakness of certain seams. The stuffing material may cause choking if put in the mouth by children. The product does not comply with the requirements of the Toy Safety Directive and the relevant European standard EN 71-1.
		Withdrawal of the product from the market, Destruction of the product (By: Distributor）		The cover of soft toys containing fibrous filling material shall not be broken after tension test, and shall 
not be possible to insert the front part of a 12 mm diameter rod		EN71-1

				通报国: 法国
原产地: 中国  
种类:玩具		风险：窒息
玩具线缝强度不够，内填充纤维被轻易接触。儿童入口后可引起窒息危害，不符合EN71-1的要求
		进口商从市场中召回，自行销毁		含有纤维填充绵的软体玩具,外包围布不应在拉力下破开 被12mm的杆子伸入
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EU_FCM

		Product Information
产品信息		Notifying country
通报国		Country of origin
原产地		Measures adopted by 
notifying country
通报国采取的措施		Harzards
危害		Chemical
化学项目

		rim of decorated glass		Poland		China		seizure		migration of cadmium (>0.8 mg/item) and of lead (>8.0 mg/item) from rim of decorated glasses from China		migration of cadmium and of lead 

		装饰玻璃杯的边缘		波兰		中国		扣押		镉的迁移量(>0.8 mg/item) 和铅的迁移量(>8.0 mg/item) 		镉和铅的迁移量

		drinking glass		Germany		Italy		withdrawal from the market		migration of lead (63.1 mg/dm²) from drinking glas from Italy		migration of lead

		饮用玻璃杯		德国		意大利		从市场撤出		铅的迁移量(63.1 mg/dm²)		铅的迁移量

		kitchen utensils		Norway		China, via, Hong Kong		official detention		migration of primary aromatic amines (0.451; 4.058; 6.66 mg/kg - ppm) from kitchen utensils (soup ladle, slotted turner, whisk) from China, via Hong Kong		migration of primary aromatic amines

		厨房用具		挪威		中国经香港		官方扣押		初级芳香胺的迁移量(0.451; 4.058; 6.66 mg/kg - ppm) 		初级芳香胺的迁移量

		coffee cup		Austria		China, via Slovakia		withdrawal from the market		migration of cobalt (1.6 <--> 2.2 mg/kg - ppm) from coffee cup from China, via Slovakia		migration of cobalt

		咖啡杯		奥地利		中国经斯洛伐克		从市场撤出		钴的迁移量(1.6 <--> 2.2 mg/kg - ppm)		钴的迁移量

		ceramic breakfast sets		Germany		China, via Spain		withdrawal from the market		migration of cadmium (0.16 mg/dm²) and of cobalt (0.13 mg/dm²) from ceramic breakfast sets from China, via Spain		migration of cadmium and of cobalt

		陶瓷早餐用具		德国		中国经西班牙		从市场撤出		镉的迁移量(0.16 mg/dm²) 和钴的迁移量(0.13 mg/dm²)		镉和钴的迁移量

		kitchen utensils 		France		Hong Kong		destruction		migration of primary aromatic amines (13.1 µg/kg - ppb) from kitchen utensils (slotted turner) from Hong Kong		migration of primary aromatic amines

		厨房用具		法国		香港		销毁		初级芳香胺的迁移量(13.1 µg/kg - ppb)		初级芳香胺的迁移量

		set of melamine kitchen spoons 		Norway		China		destruction		migration of formaldehyde (41; 46; 58 mg/kg - ppm) from set of melamine kitchen spoons from China		migration of formaldehyde

		三聚氰胺的调羹		挪威		中国		销毁		甲醛的迁移量(41; 46; 58 mg/kg - ppm)		甲醛的迁移量

		shark shaped melamine plates 		Denmark		China, via Taiwan		recall from consumers		migration of formaldehyde (28.8 mg/kg - ppm) from shark shaped melamine plates from China, via Taiwan		migration of formaldehyde

		鲨鱼形状三聚氰胺的盘子		丹麦		中国经台湾		召回		甲醛的迁移量(28.8 mg/kg - ppm)		甲醛的迁移量
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US

		Product Photo
产品照片		Product Information
产品信息		Harzards
危害		Measures adopted by 
notifying country
通报国采取的措施		Requirements of related standards 
相关标准要求		Suggestion by Lab
实验室推荐标准

				Notifying country: US
Country of origin: China
Category: Toys		The rattle seams can separate, exposing the fiber stuffing and bell rattle, posing a choking hazard.		Recall of the product from end users		Foy toys used for user less than 3 years should not exist or produce any small parts.		ASTM F963

				通报国: 美国
原产地: 中国
种类: 玩具		该产品接缝在使用会发生开裂，儿童吞咽其填充物导致窒息伤害。		从消费者手中召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: US
Country of origin: China
Category: Toys		The fin of the whale and the head of the octopus can detach from the pacifier holder, posing a choking hazard.		Recall of the product from end users		Foy toys used for user less than 3 years should not exist or produce any small parts.		ASTM F963

				通报国: 美国
原产地: 中国
种类: 玩具		该产品在使用中鱼鳍和头部会脱落出小部件，儿童吞咽其填充物导致窒息伤害。		从消费者手中召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: US
Country of origin: China
Category: Childcare article		The waist buckle can break, posing a fall hazard to children in the carrier.		Recall of the product from end users		The product shall pass the strength test		ASTM F2236

				通报国: 美国
原产地: 中国
种类:儿童护理产品		该产品在使用中带扣会发生断裂。		从消费者手中召回		产品应通过强度测试

				Notifying country: US
Country of origin: China
Category:Fitness equipment		The frame on the bench can collapse forward onto the user, posing an impact injury hazard.		Recall of the product from end users		The product shall pass the strength test		ASTM F2276

				通报国: 美国
原产地: 中国
种类:健身产品		该产品在使用架子会发生垮塌，导致使用者砸伤。		从消费者手中召回		产品应通过强度测试

				Notifying country: US
Country of origin: China
Category: Childcare article		The bedside sleepers fail to meet mandatory federal requirements for these products, posing a fall hazard to babies		Recall of the product from end users		The product shall pass the strength test		16 CFR1222
ASTM F2906

				通报国: 美国
原产地: 中国
种类:儿童护理产品		该产品稳定性不佳在使用中会发生倾翻		从消费者手中召回		产品应通过强度测试

				Notifying country: US
Country of origin: China
Category: Furniture		The recalled dressers are unstable, posing a serious tip-over and entrapment hazard that can result in death or serious injuries to children.		Recall of the product from end users		The product shall pass the stability test		inhouse method
内部方法

				通报国: 美国
原产地: 中国
种类: 家具		该产品的稳定性不佳，在使用中会发生倾倒引起儿童砸伤。		从消费者手中召回		产品应通过稳定性测试

				Notifying country: US
Country of origin: China
Category: Childcare article		The hinge used to fold the stroller can become damaged during opening and closing, posing a pinch hazard.		Recall of the product from end users		The product shall pass the strength test		ASTM F833

				通报国: 美国
原产地: 中国
种类:儿童护理产品		该产品在使用中铰链会发生断裂。		从消费者手中召回		产品应通过强度测试

				Notifying country:US
Country of origin: China 
Category: toys		The chairs can collapse unexpectedly, posing a fall and injury hazard		Withdrawal of the product from the market		chairs shall not collapse when loaded as test requiremnt		CPSC

				通报国: 美国
原产地: 中国  
种类:玩具		椅子能够轻易坍塌，产生跌倒和伤害		从市场中召回		椅子在加载规定负荷后，不应轻易坍塌

				Notifying country:US
Country of origin: China 
Category: toys		The kick plates of the counter stools can have a sharp edge, posing a laceration hazard to consumers		Withdrawal of the product from the market		the accessible part of the chair shall not pose sharp edge.		CPSC

				通报国: 美国
原产地: 中国  
种类:玩具		此柜台椅发现有锐利的边缘，可能割伤消费者		从市场中召回		椅子的可接触面不应存在锐利边缘
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CANADA

		Product Photo
产品照片		Product Information
产品信息		Harzards
危害		Measures adopted by 
notifying country
通报国采取的措施		Requirements of related standards 
相关标准要求		Suggestion by Lab
实验室推荐标准

				Notifying country: Canada
Country of origin: China
Category: toy		The mirror at the back of the book is covered by a protective plastic sheet that can easily be removed. The plastic sheet is a small part and poses a choking hazard to young children		Recall of the product from end users		toys for children under 3 years shall not exist small part		SOR/2011-17

				通报国: 加拿大
原产地: 中国
种类:玩具		书背面的镜子上的塑料保护膜可以被轻易撕下，是小部件，存在对儿童的窒息危害		从消费者手中召回		三岁以下儿童的玩具不应存在小部件

				Notifying country: Canada
Country of origin: China
Category: Toys		Pieces of laminated paper can be torn off the cardboard cubes, posing a choking hazard to young children.		Recall of the product from end users		Foy toys used for user less than 3 years should not exist or produce any small parts.		SOR/2011-17

				通报国: 加拿大
原产地: 中国
种类:玩具		该产品在使用中会产品小部件，儿童吞咽导致窒息伤害。		从消费者手中召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Canada
Country of origin: China
Category: Childcare article		The waist buckle can break, posing a fall hazard to children in the carrier.		Recall of the product from end users		The product shall pass the strength test		Refer to ASTM F2236

				通报国: 加拿大
原产地: 中国
种类:儿童护理产品		该产品在使用中带扣会发生断裂。		从消费者手中召回		产品应通过强度测试

				Notifying country: Canada
Country of origin: China
Category: Toys		The red button located on Moogy's left pocket and the yellow snap located on Moogy’s right pocket may detach, posing a choking hazard to young children.		Recall of the product from end users		Foy toys used for user less than 3 years should not exist or produce any small parts.		SOR/2011-17

				通报国: 加拿大
原产地: 中国
种类:玩具		该产品在使用中会产品小部件，儿童吞咽导致窒息伤害。		从消费者手中召回		对于3岁以下的玩具，不应存在和产生任何小部件。

				Notifying country: Canada
Country of origin: China
Category: Childcare article		The hinge used to fold the stroller can become damaged during opening and closing, posing a pinch hazard.		Recall of the product from end users		The product shall pass the strength test		SOR/85-379

				通报国: 加拿大
原产地: 中国
种类:儿童护理产品		该产品在使用中铰链会发生断裂。		从消费者手中召回		产品应通过强度测试
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Australia

		Product Photo
产品照片		Product Information
产品信息		Harzards
危害		Measures adopted by 
notifying country
通报国采取的措施		Requirements of related standards 
相关标准要求		Suggestion by Lab
实验室推荐标准

				Notifying country: Australian
Country of origin: NO
Category: Furniture		When used incorrectly, the tapering of the inside bottom of a chair leg may lead to an entrapment or laceration hazard.		Recall of the product from end users		The product shall comply with the general safety requirement		AS/NZS 4688.2

				通报国: 澳大利亚
原产地: 未知
种类:家具		产品存在割伤或夹陷危险。		从消费者手中召回		产品应符合一般安全要求
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Valued Quality. Delivered.
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